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INSPECTION CERTIFICATE

" OB A @ %

Sheet No. 0014358511
AR SHEE 5 RieAE
Date of lssua 2021.7.12
ARAE (T A BRAU D =727
pecification  jLow carbon stee! wires - 81— 534 o
fosientn B ﬁ%!g_sgﬁg?%ﬂga E3%ii3T Baes
Type _ -6 Wire Techno | =
8[‘)%; 1? 2. 80rm B-3-BEIATURTAYSURLAS- (i _7"—“ 1 JAPAN
iameter il
T BRI R RIETS RS 0n0s00005
Quantity 8 e
WA H R i e
Waoight, 4,120.00kg Manager of Quality Control , )(5 . WV
ltem #Ha BRRwh | sEss By wh
Blameter  |#mat T gl Torg etk el gty a
mm kN R/ md L] N/mm :?ﬁg; ﬁ: #
Spac, — — - — —~ arga Mo, te
Lote, S 2.52.‘56 e 440 ) ]
10200006260-001| 2,56 ¥] 3.370 G55 /T 20 ] €22 « 341588
10200006260-005] 2756 4| 3. 453 67§« 0 7] 624 v 192995
St )
AR &=
ARAT: 2

EM1E Bending property  awod ]

SE Appearance Bocd

e RESY Chemical G
Lt HiE HEEs [ 5i Mn P 5
Ml Nome Hsterial Gharge Ho. * 10 %100 %100 x 1000 %1000
. ~ 8 - ~ & ~ 40 ~ 40
SHRME 341588 4 2 22 17 17 v
e SHRMG 302005 4 2 23 14 v i6 v
GODO STEELLTD.

INSPECTION CERTIFICATE

-

i
Jis G 3532
IS) s

JICQA  smame oaososoos
i 1

500. 00kg
Wigny 1 ES |T0200006260-007
_ﬁ'ﬁ ALY FHwE B
RiEFAR (20210702 |
. T

EET

BRAHDrv—Fo
KIETH  H—0ish
TER0041 ATHRES 12453-3 0

Ay

aLEU—rRgE |

~

JIS G 3532
IS) e

JICQA  zzzEe  0A0505005

T441-1322 f‘;ﬁ' = ﬁj“ 5".35 %
=" A HE
BHMHIT ST ORE- -
Sheet No. 00147541-1-1
BITEAR
AR FRmE B Date of jssue 2021.12.21
EmmE |Jsa 3:32 ami BASHOLP-FTI
Speoification _{Lew sarbon steel wires AT - H—Wiss F5aj y Ra#iaTa3EEs
58 - B EPZDE S TEL 05 6864 A 76964 n’éﬁﬁﬁsﬂ
Typa SHH-¢ Wire Techno fH[
8 B 33 BMATUCTATIUR KSR BEF DI JAPAN
Disrmet 3, 20mm [REEE5
O AAERENRFEEEE NS  0AC506005
20
Quantity o " .
AEE SHETR N
\ﬁ’eight = 20, 146. 00kg Manager of Quality Contre! | ){g . W/
e B |mxros | sumss [ rf:h
Hama! atient it ¥
i e s wEs e
mm kN HNfmml ) Himai Gh
arza No. Hota
Loth Spea, 312~ ~ 544~ 8 440 ~
> 3.28
1070G011#55-001] 3.16 <] 6, 446 694 - 16 - 644 -~ 523012
£0700011165-003| 3.6 - | 5.556 108 - - 653 ~ 623012
0700011155-005{ 3.16 ~{ 5.565 Ho - 4 - 647 + 523013
0700011155-007] 2.16 ~[ 4,563 708 ~ 4 - [ 523013
0700011:55-009] 1. 16 <] &, 655 721 - 16 » 673 « 523013
10700019155-611| 3.15 -] 5,515 Fik I 16 - 544 - E0E]
LO700011155-043| 3.16 -| 5.694 126 . 15 « 819 . 523138
070001F185-015] 3,16 ~| 5.505 702 v 16 853 523138
QI0011155-017] 3.16 +] 5.634 78 - 14 674 . 523138
07000111b5-019] 3.15 «| 5.665 719 » i . 667 ¢ 523138
AR
—La iy
AL AU [= e i = A
HRS 4 HILY
=
el Bending property  good | sk Appearancs gacd
{EFRHEA  Chemical Composition(®)
NS -] HARS [ BN Mn P s
KAl Hams Mateial Chorga Mo, | 100 X100 x190 | =000 | x1000
. ~ B o~ ~ 8] ~ 4 ~
SHRMGK 623012 § 2 58 13 v 12 v
" SHiRMAEK 523013 [ 2 54 iz * 13 ~
AR . 5
GODO STEEL LTH, SURMGK 523138 5 20 55 16 « 10 #

| HEsHO 5T

B - PR DY U— LRSS

| SYi-G

W 3. 20mm

ERmH SHRMEK

EEE 1, 000. 00ke

fikmh &S |10700011155-001

% HEGH BRI R

SBEFERA |2021.12.14

% 1

KERTIE H--ShEip
TEAR-0041 KEEHESRE 42338

AR A




F4di-1322

BRI T E ORE-

HREH 4WBHE

INSPECTION CERTIFICATE

wmORE OB M =
Shest No. 00148333-1-1
B RiTERE

Dats of [ssue 2022.2.1

@ B IR M [JIS G 3532 43 ﬁgﬁﬁﬁg(-\ng‘-g)
Speoification _[Loy oarbon stesl wires ATTH - bi-BhES 753
BET - B8 o JOPE ) ey Ny == T Y ) TEL 0G-ESB1-17B141
Type SHA- Wire Techno g
%& 1’:}: S-3-BPIATUKITATSUR Y %
Diantal 4. 00mm e i
Slemeler Bﬁ&%ﬁ%ﬁimsﬂgﬁf&:ﬁl’gﬂ}ﬁ% QAC506905
i)
Quantity o .
AEE RS N
ﬁiightﬁ 20, 151. 00kg Manager of Quality Control . ){% . MMU
o we | Rkl | sweaz WU 2]
Dizmeler Hongation Vald peird HERS [
mm kM Himal 9% Himd
Charge No. Note
Spag. 3,82~ ~ 540~ o~ 440~
Lot He, 4,08
10500016284-0013_ 3.96 »] 7.601 6i7 < 22 v 587 v 612144
10500016264-003] 3.06 «| 7.6800 633 ~ 2 -1 Bl v G12145
10500016264-005| 3.96 ~| 7.584 616 ¢ 20 ~] 558 v 6i2145
10500016264-007] 3,96 «{ 7.695 625 7 21 1 BTG ¢ 612145
10500016264-009| 13.86 -] 7556 613 v 26 r 567 6512144
10500016264-011] 3.96 «] T1.585 416« 25 v 558 . 612145
10500016264-313| 3,96 <| 7,503 609 ~ 23 5 576 , 512144
10500016264-CG16| 3.96 | 7.535 612 - 24 v 567 ~ 612144
16500016264-017] 3.6 /] 7.670 623 - 2« 587 672144
10500016264-019L 3,06 +1 7.632 620 4 2 ¢ 065 v 012144
JC A ——
A
L A _!‘
iR
eifiEBending groperty  raod | 1R Appearenca cond
HEFEISY Chermlos! e
RS 2 RIBHS G s Mn 3 s
Wik Name Materiat Cherga No, | 100 *100 xiop | =1wo0 | =ioee
. ~ B ~ 6] o~ | ~ @
SHRMEK 612144 5 20 53 i4 - 11~
SWRNG 2145 6 20 53 i3 « 10~
BFMEI R Lo S ]
GORO STEELLTD.

INSPECTION CERTIFICATE

-
T—mae A

JIs7G 3532
IS) s

JICOA  mrm= an0506005

W - e DL oU— R

- Stk

W 4, 00mm

HAEH  SWRNGK ]
Ewgs |- %& 00kg
wEosES |10509016264-001

Fisk EREH EEE R
RiEFAR 2029, 01.08

%

| BEAEH A5
KIETI§ 858
TH30-0041 Xﬁiﬁﬁ%ﬁﬁ%ﬁitﬂ—ﬂ—ﬂ

L A

>

.

Tad-1322 o= ; &
i B B
FE A E S R O@-3 N X B R
Shoat No, 00148195-1-1
HRS  SEEE . BITHERR
e & Date of Issus 2022.1.26
i [ m W [JIs 6 3530 e 1%“\.?:7&5"(“\7%75/’
Specification  iLow garbo stes! wires FETE - F-~ 555 T ESRi376aEes
BE-me 27— LR TEL 05-5961-175160 58
Type SWt-G Wire Techno
" & 5. 00ma 3 ammzu«mnmm 1 depan
Diomoter ZD H$E$ﬁ%§7£ﬂ$ﬁri ifs 0ro506005
Quantity o "
A n SREEIRER .
Welght . 20, 154. O0ke Manager of Quality Control . X& . WV
e e [daRee | agne | B i
Hameler |2 Blergstion field peirt
HanE "%
mm K Hfmid 56 Himm Chenga Mo, Hote
RN 190~ =T T~ [ T e e °
et 5.10
106000§4922-001] 4.05 v] 13,323 680 v v 623 ~ 513408
10600014922 003] 4.86 «[ 13.515 05 - 22 v 644 ~ 513408
10600074922-005] 4,95 «] 13.870 718 - 20 . 657 « 592102
0600014922-007] 4.96 «| 14.018 125 v 21 ~ §70 592t
0690014922-008] 4,96 - | 13.975 123 « 23 « 864 - 502101
0800014922-01%| 4.86 [ 13.850 i« 2 - 643 v 592161
10800014022-013] 4.96 - | 13.637 166 » 21 v 645 « b52095
110600014022-016]| 4.96 ~[ 13.724 o - 20 - 646 502102
0600014922-017] 4.95 « | 13.545 0 - 20 - | 6371 ~ 592102
0600014922-0i9] 4.06 /] 13, 880 718 ¢ 2 - 843 v 513408
o by g gay
AN Tk [ =i
RS
%} IEJ—;\- |k_1.. 4: EE
Btfitdending peoperty _zood ] 4HR Appearence Baod
JEEEES  Chemlcal Composhton(h) l
MR [zt $RES [ si Mn E] ]
Mift Name Hateddal Charga Ho. ® 300 ® {00 160 * 1000 = 1060
. 18~ (8 e W~ 8] o~ o] -~ 40
SHRIIBK 513408 13 i 85 13 « 15 ~
i [ v -
SEmEHET St SHiRi1 5K $92102 4 19 4 16 1
GODO STEELLID, SHRITSI 592101 4 2 54 14 < i2 ~
s SHRH15K 562036 5 19 b4 16 - 37

N
JIS G 3532
IS) o
JICQA  mEIHES  0A0505005
g e jAveU—- R
SHN-C
i 5. 00mm
e SHRMTEK
EHEE 1,000, 00kg
sgmhER [10600014922-001
% CoiwiRAH fwmE B
siEAR (2022, 01,19
i
BABSHOIA V-T2
KBTI bl
T 538-0041 j\:ﬂ&'r?iiﬂﬂfl"_‘%"‘iiitiﬁka
RO T A




INSPECTION CERTIFICATE

T441-1322 B OF A

EMRSGHTHEFEOEM-3

Sheet Mo, 001456760~
T " RITEAE
AR DS & Dats of [ssus 2021, 11. 19
@ F M s [JIS G 3532 s BAESHTrv—FD/
Specification  {Low carban steel wires RELH - BB 75D HERK SR TEIRAS
1057 - s O ) — IR TEL 05-6081-17516 L_#Fﬁa
Type SHN-G Wire Techno i3 !
zﬁ f_-"f 6. 00 33 BMAZUATA TSRS ) '";IT 44 SAPAN ) o -
E‘““‘;;’ . AR RiTE SIS OADSDE005 - : T !
: 0 b
Quantily o . ) - '
B & AHEEE . i ) \_.A
Vs?eié:t 20, 134, O0ke Manager of Quatity Contro} )(g . @{MU i J1S G‘ 3632
o Jua | mann | mene [ su i IS st
liamreter Blangatien Yield peint. - .
'mnl 1% Hionnd HABE & % ' =p= 8
O T I o B o Charga o, Hat JICQA RIS 0A0506005
Lot Ne, 510 L B - e oA — | AR
T0600014776-001] 6,96 [ 77,811 | G3B- | 22 < 579 - 567103 ‘ -
| 10600014776-003| 5.96 <) 16.916 | 606. | 22+ | 562, 503103 ‘
QG00014776-005| 5.96 - | 16,700 | 583, | 22 + | 534 503103 6. 00
|TOG000TA776-007| 5 86 < | 16.550 | 593, | 80 v | b3 v 503106 iz Cdumm
0600014776-008] 5.96 | 17.800 | 641, | 22 - | 8 - 597108
0B0O0IATIE-01T] 5.96 7| 17.351 | 622~ | a0+ | 558 ¢ 502103 fmEH  |SHRMISK
0600014776013 5.95¢ | 16,902 | 806 | 21 « | £49 < 503106
0B00GTLTI6-015| 5.96¢ | 17.088 | 629 | 31 » | 543 « 597105 = 1, 000, 00kg
1OR00014776-017] 5.96+ | 16.719 | 595 - | 22 - | Ed6 £03103 ERES —
10600014776-09| 5.96+ [ 17,043 | 611+ | 21~ | 547~ 503103 o |#hgngbE e |10600014776-001
. Iﬁ]% HasH $08EE R
shisEAE  12021.11.16
e ~ ,
e
R = )
SR A M
L ]
B o~ ‘__'.'— }
EifitBending piogerty  nood | #H1R Appearance Eood ﬁﬂﬁ*I? ;‘vﬁ mja;g
. KiETiy H—RE
£FM5  Chemlaal Composition(®) ' TEIB-0041 AIEBRE S /2003-2-6
AR an RigED P Y n P 5 . —————
Wit Wi | cwrene, | w0 | 100 [ o | i | xioo T A
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